>
SERCUBE

ONE-STOP PARTS SOLUTION
— SRS

ALk B8 /S 14K ¥R 44:CYLINDER HEAD ASSY/CYLINDER ASSEMBLY
?o% 4% (PART CODE) H3C4&# (CHINESE DESCRIPTION) 347 ( ENGLISH DESCRIPTION) %T% Mf“m
1 [B061700006000090X |GB61708Z BEM6 (2% [1%%) NUT 6 2
2 [91138-G012-00000X |AX100GTLHES XL IEFME X 36 (2% 9%F)  [BOLT M8 X 36 2
3 |1572B-1008-0000  |CG125D44 3 =40 & SEAL, VALVE STEM 2
4 |81300-1006-0000  |CBI25JHI k£ 31 SPARK PLUG 1
5 [90103-LA51-0000 SB200/ S L3k I 55 % 4t SEAL RING OF UPPER COVER, CYLINDER HEAD [ ]
6 |11226-1LA73-000086 |CG200-AZK¥A <l 3k I &5 (8806) UPPER COVER, CYLINDER HEAD | 1
7 |B057890006002870X |GB5789HZKEME X 28 (2% F14%) BOLT M6 X 28 3
8 |B057890006001270X |GB5789MEKEM6 X 12 (2% 1 %%) BOLT M6X12 1
9 [93301-70621513000 | 707k BATA MR A6, 2X 1. 5X 13 WASHER 6.5X1.5X12 1
10 |1122B-MA76-000086 |CG2507K¥4 "Lk 414 (8806) M8/58 CYLINDER HEAD ASSY 1
11 [90101-20335000300 |CB1253F < O 33. 5 X 3 ki) 0-RING 33.5X3 1
12 [15800-L044-0041  |CB200i <& 4L & (JQ-41) INLET PTPE. o o ~r allA A amm
13 [B057830006002070X |GB5783UEKM6 X 20 (% [14) VDT AU ULTIITI
14 [91104-MA95-00000X |CG2504T 3k T AUZ M8 X 86 (24 1 5F) BOLT M8X86 1
15 [93301-80852018000 |CB125 35 MR B4 24 /818, 5 X 2X 18 WASHER 8.5X2X 18 1
16 |9022B-LA51-0000  |SB200’S L 3k # B #4145 (&) GASKET ASSY, CYLINDER HEAD | 1
17 |91521-10002000000 |CG125JK15E A2 4410 X 20 PIN 10X 20 2
18 [B057890006002570X |GB5789MEFEM6 X 25 (24 F15%) BOLT M6 X 25 2
19 |1110B-MA76-000086 |CG2507K A" LA #14 (145250 8806) CYLINDER BLOCK ASSEMBLY | 1
20 [90205-LA73-0200  [CG200-A/KA—28" IR % 2 44 (RERA) GASKET, CYLINDER BLOCK 1
21 [17100-MA76-0002  [CG2507K /A thiti & (PZ30 FEhEHE) CARBURETOR 1
22
;i AL Sk A /S AR S FCYLINDER HEAD ASSY/CYLINDER ASSEMBLY
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45




ONE-STOP PARTS SOLUTION
BB OE0EN)

B HLHIVALVE MECHANISM

No.

4i#% (PART CODE)

HiI3 &K (CHINESE DESCRIPTION)

X4 ( ENGLISH DESCRIPTION)

—

15701-LA01-0000

CB200-AjlA <]

INLET VALVE

ke 3
QTY
1
2 [15702-1LA01-0000  |CB200-AJHAHE<I] EXHAUST VALVE 1
3 |15706-1008-0000  |CG125D" | 14hai % a8 (F) RETAINER, VALVE SPRING 2
4 [15708-1008-0000  |CG125D"< 1] A #%5 3a 8l () SPRING SEAT 2
5 |15703-1008-0000  |CG125D"%| 145 % VALVE OUTER SPRING 2
6 |15704-1008-0000  |CG125D" 1T #% VALVE INNER SPRING 2
7 |15705-1008-0000  |CG125D" | 13 i (1) SPRING SEAT 2
8 [15707-1008-0000  |CG125D" <[ 14152 VALVE COTTER 4
9 [15403-1008-0000  |CG125D"K | Ikl B iy 4 b £ NUT, VALVE CLEARANCE 2
10 |15404-1008-0000  |CG125D"| 1 1a] Bl if 5 h24T SCREW, VALVE CLEARANCE 2
11 [93301-80852018000 |CB1253% JEUERFA#AES. 5X2X 18 WASHER 8.5X2X 18 3
12 |91180-1A20-0000  |SB125 - $E 5 IZ42M8 X 33 N BOLT MSX 33 o o a1l N s
13 | 1540A-TA20-0000 |SBI25< ] LIE AL 4 VATAVATATSY B ey L7 3 (| € Lod B |
14 [15710-1008-0000  |CG125D" K1 1A Ahs & INNER SPRING, ASSY 2
15 |1532A-MA76-0100  |CG250/KA—28HEAT4H & PUSH LEVER COMP 2
16 {93303-51230220900 |CG125D | #2744 [ 12, 3X0. 2X20. 9 WAVE WASHER 12.3X0.2%20.9| 1
17 [15407-1008-0000  |CG125D F 2 LOWER ROCKER ARM 2
18 [15408-1008-0000  |CG125D |~ $& & i SHAFT, LOWER ROCKER ARM 1
19 [90101-20180000250 |CG125D | 12 40 B 18 X 2. 5 (alhk ) 0-RING 18X2.5 1
20 [15109-1008-0000  |CG125DMEE ™ kb fhn 3 SPRING 1
21 [90101-20200000250 |CG125D ™07 8120 X 2. 5 GRlkERD) 0-RING 20X2.5 1
22 [15105-J034-0000  |CG150DEE 1™ 8l AIR MLET CAM SHAFT 1
23 193301-51421024000 |CG125D "G4l # M 14. 2 X 1 X 24 WASHER 14.2X1X24 1
24 [1510A-1008-0000  |CG 125D IE ik BN ik & NG DRIVEN SPROCKET COMP | 1
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

12.

BCAHLK VALVE MECHANISM




ONE-STOP PARTS SOLUTION
BB OE0EN)

Hi&h%5 2% CRANKCASE COVER

ﬁ:o% 4i# (PART CODE) H3CZFR (CHINESE DESCRIPTION) BE304H ( ENGLISH DESCRIPTION) %T% Mf‘m
1 |B166740A06004070X |GB16674/Nit2AEM6 X 40 (X% F14E) BOLT M6 X 40 15
2 |B166740A06001670X |GB16674/MEEEKEM6 X 16 (2% F14E) BOLT M6X 16 1
3 |B166740A06005070X |GB16674/ M B2 HEM6 X 50 (24 F1%E) BOLT M6 X 50 3
4 |B166740A06002570X |GB16674/ Mk EEKEM6 X 25 (2% F14E) BOLT M6X25 2
5 |19001-1A20-000385 [SB125/K3E 7 (A UKIgHEFL 8805) WATER PUMP COVER 1
6 90101-30085000190 |0 HE8. 5X 1. 9 gk 0-RING 8.5X1.9 1
7 191132-1A20-00000X |SB125/K TR i UK BRFEM8 X 10 (2% %) BOLT M8 X 10 1
8 191521-08001200063 |705E AL H18 X 12X 6. 3 PIN 8X12X6.3 2
9 [90101-30630000265 |SB1257KFE it OJF 63 X 2. 65 (A% ) 0-RING 63X2. 65 1
10 [90304-1006-0000  |CB125/1 )5 il 16 X 28 X 7 (T i) OIL SEAL 16X28X7 1
11 [2242A-1006-03010X |CB125[1-38 55 & 2a e N 414 (BRI 22 FA%E) [CONTROLLING ARM ASSEMBLY, CLUTCH | 1
12 {90101-20087000190 |CB1251HR O MEIS. 7X 1. 9 GREERDy n pn d05RING, 8. 259 m i 1llR N pmm
13 [22427-1006-0000 | CBL25 /I & S R0 i3k WWLSEaCDEM
14 [B0087901030120000 |GB879. 144 3% 12 PIN 3X12 1
15 [12421-1A20-010185 |SB12547 i fili i ifi (ZONGSHEN %idi#k-3# 8805) Hijks{ |COVER COMP. RIGHT CRANKCASE| 1
16 |14301-1006-0000  [CBI25MIHLiIR A& (FIHR A ) Bk a0 OTL RULER ASSY 1
17 [90101-10180000300 |CG1254 Lk X018 X 3 (T H5 i) 0-RING 18 X3 1
18 [91521-08001400000 | 7058 f7448X 14X 6. 3 PIN 8X14X6.3 2
19 [90206-1008-0000  |CG125D47 Hh il A 25 5 4 GASKET, R. CRANKCASE COVER| 1
20 |B166740A06002070X |GB16674/N 42 AEM6 X 20 (2% 4 4E) BOLT M6X 20 3
21 |B166740A06002870X |GB16674/N 42 HEM6 X 28 (2% 4 %E) BOLT M6X28 2
22 |B008180006001220X |GBS1SIZEIM6 X 12 (Z4 1 %%) SCREW M6X 12 4
23 |12301-1008-100085 |CG125D 72 %A iy o (AR fife ik 8805) FRONT PART, L.CRANKCASE COVER | 1
24 192102-1008-0001  [CG125D 5 jh & (:3) BEARING 1
25 [90204-1008-0000  |CG 125D/ i 446 il 26 2% 24 GASKET, L.CRANKCASE COVER| 1
26 {12303-6011-000085 |C100/MH 7L 75 (8805) CAP, SMALL VIEW HOLE 1
27 [90101-10132000265 |C100/MAFL 5 0TI 13. 2X 2. 65 (T i) 0-RING 13.2X2.65 1
28 [91521-10001400000 |CG12515E A 4510 X 14 PIN 10X 14 2
29 |B166740A06002570B |GB16674/)MZHEM6 X 25 (1 %8E) BOLT M6X25 1
30 [12302-1008-050085 |CG125D A i fili4fi 5 i (CG125D-JY-26B# 8805) [BACK PART, L.CRANKCASE COVER 1
31 [90101-10274000265 |C100 KAEAL=50JE 27, 4X 2. 65 (T HFIK) 0-RING 27.4X2.65 1
32 |12307-1008-10010G |CG125D /¢ Hif 1 2 1 % (ZONGSHEN #5148 K FH%#) |DECORATE COVER , L. CRANKCASE COVER | 1
33 [90101-10620000300 |CG125DYak i thi 6 i O Bl 62 X 3 (T k) 0-RING 62X3 1
34 [12308-1008-400085 |CG125DXUEL i 6 i (FIAR BUXK 8805) COVER, REDUCTION GEAR 1
35 |18088-1008-0000  |CG125D% S IEHE A BRI E DUST BUSH 2
36

37

38

39

40

41

42

43

44

19

fih4E 25 CRANKCASE COVER




ONE-STOP PARTS SOLUTION
BB OE0EN)

SA#R AR CLUTCH ASSY

No.

%55 (PART CODE)

HiI3 &K (CHINESE DESCRIPTION)

X4 ( ENGLISH DESCRIPTION)

& YERBUAR
K

—

22000-MA95-0700

06250 ) A % sk ANl il &)

CLUTCH _ASSY

22403-1006-0000

CBI25JH B4 45 B HEAT

PUSHING ROD, CLUTCH

91129-J034-00000C

CG150DES A A 2 A IR M5 X 20 (B2 4%)

BOLT M5X20

92102-00000016003

fih7k (16003)

BEARING (16003)

22121-LA12-0000

CG200D-BES & 2% it i

END COVER, CLUTCH

22142-MA96-0000

CB250 %5 & A3

SPRING, CLUTCH

91403-1008-0000

CG125D £ £ 35421820

ELASTIC CHECK RING

22105-LA73-0100

CG200-AZKA-3HE A as s

CENTER SLEEVE, CLUTCH

© || |o || [ |t

22214-1LA73-0000

CG200-AZK¥A B & 4% 1 g R i

DRIVE FRICTION DISK

—
S}

22215-J034-0000

CG150D &5 & 3% MBI EEHE Fr (FNH)

OUTER FRICTION DISK A

—
—

22122-1LA73-0000

CG200-AZK¥ B & 85 R A

PRESSURE PLATE, CLUTCH

12

22002-1006-0000

CBI25JHIE £ e e bt 2 ] AR

WASHER N~ A

22150-MA95-0000

G250 & e 4h el & vV

N DE Alutul

e ] O O O 1 O =T

B4 CLUTCH




2 Ak

ONE-STOP PARTS SOLUTION
BB OE0EN)

MM R FAE /DL y8E 2384 OIL PUMP/OIL FILTER

ﬁ:o% 4i# (PART CODE) H3CZFR (CHINESE DESCRIPTION) BE304H ( ENGLISH DESCRIPTION) oy @yff,m
1 [14200-1A20-0100  |SBI125-28HL i ki s 1 OIL FILTER, COMP 1
2 [14201-1006-0000  |CB125JHIHLINE T &t i OIL PIPE 1
3 |[B008190105001220B |GB819. 14Z4TM5 X 12 (F14¥F) SCREW M5X 12 3
4 [14202-1006-0000  |CB125RHIML it eI 5% b 45 oip 2 SPRING, OIL PIPE 1
5 |14207-1A20-0000  |SB125H LI e B 25 (M ALElAL) OIL FILTER COVER 1
6 [14208-1006-0000  |CB125KIMLihIETS 23S IF F148 OPEN PIN 1
7 190209-1A20-0000  |SB125%E# fiiit 2 5 4 GASKET, OIL FILTER 1
8 [91203-1A20-0000  |SB125HLi g ds iz £} NUT 1
9 [22004-1006-0000  |CBI25HEs £ A HA B 16. 5X 2X 27 DISH WASHER, CLUTCH 1
10 |14203-TA20-0100  |SB125-2#HLih kil vy k% 74144 ROTOR ASS. OF OIL FILTER| 1
11 |23101-LA73-0000  |CG200-AZK¥A E3h ke PRIMARY DRIVE GEAR 1
12 [90101-10094000240 |CG125HLiIZROIEM9. 4X2. 4 (THEE) o p o aOZRING 94K 204 0 o2 I i
13 [B0081901040012208 |GBS19. 1IZATMA X 12 (F15F) VWi AdALUCll |
14 |14108-1006-0000  [CB125JAIKLith 2% a5 bR (e k) OIL PUMP COVER 1
15 [14111-LA73-0000  |CG200-A/KAHLME A 5T INNER ROTOR, OIL PUMP 1
16 [14112-LA73-0000  |CG200-A/KA WL S 54T OUTER ROTOR, OIL PUMP 1
17 [14110-LA73-0000  |CG200-A/KA B 14 OIL PUMP BODY 1
18 [1410B-LA73-0000  |CG200-A/KAHLME LA & OTL PUMP GEAR ASS. 1
19 [14107-LA73-0000  |CG200-A7K¥A B LI 32 22 i SHAFT, OIL PUMP 1
20 [B008190106003020B |GB819. 14Z4TM6 X 30 (11%%) SCREW M6 30 2
21 [14100-LA73-0000  [CG200-AZK A LM ZE OIL PUMP ASSY 1
22 [14101-ME13-0000  [SB250i Wi HLih 52 YR 5N k%6 DRIVE GEAR, OIL PUMP 1
23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

BLIMZEEBAE/HL i JE TS 28 58 4F OIL PUMP/OIL FILTER




ONE-STOP PARTS SOLUTION

SERCE0EIC)
Hy %% CRANKCASE

ﬁ:o% %5 (PART CODE) Hi3C4&#K (CHINESE DESCRIPTION) BEXAM ( ENGLISH DESCRIPTION) %T% Mf‘m
1 |B166740A06006570X |GB16674/Nit2AEM6 X 65 (2% F14%) BOLT M6X65 1
2 [22422-1006-00010X |CB12511-28 5 A A R 4 CL D) HOLDER, CLTUTCH CABLE 1
3 191212-1008-00000C |CG125D T4l SkABK KM BFMS X 32 Ce4%) NUT 4
4 [93301-C125202200B |CG125D B T-HufE12. 5X 2 X 22 (F14¥) WASHER 12.5X2X22 4
5 |91101-LA66-0300  |C6200-A-42" T Ak HRA (141 #8022 #F4% 7.5) [CYLINDER STUD BOLT A 1
6 [91101-MA95-0000  |CG250-UHT sk #2 kA (138nm ik #34020mm #F4% 46.5) [CYLINDER STUD BOLT A 1
7 |B057890006002870X |GB5789HZKEME X 28 (2% F14%) BOLT M6 X 28 2
8 |12130-ME13-0101  [SB250ifg 245 S &4l (S &AL £iil4>) |PIPE ASSY 1
9 |12162-MA95-0000  |CG2503h /<50 25 4% (%938) OIL AIR FILTER 1
10 |12130-MA95-0200  |CG250-3tB V&4t (B&ZMEL K24  |PIPE ASSY 1
11 [10009-LA73-0002  |CG200-AZKA A IRRTHENLES ABSORBER SLEEVE 2
12 91521-10001400000 |CG125f15E R 410X 14 v AP AN A~ aralA S aaa
13 [1222B-MA76-000085 |CG2507K 4 47 i 4L (8805) VVMWaedESAlGUDET T
14 [92102-000HK212810 |4 %47k (HK21 X 28 X 10) BEARING (HK212810) 1
15 {92102-00000006006 | %17 (6006) BEARING (6006) 1
16 [92102-000NK152712 |45t 4iizk (NK15X 27 X 12) BEARING (NK15X 27X 12) 1
17 [10009-LA73-0004  |CG200-A/KA A A G HENRE & ABSORBER SLEEVE 2
18 [92102-00000006204 |#fi7K (6204) BEARING (6204) 1
19 [90303-1006-0000  |CB125/# il fillith 20 X 34 X 7 (T ) OIL SEAL 20X34X7 1
20 [91102-LA66-0200  |06200-A-3# R XKL I (144mn #24022mm 4% ¢ 7.5) [CYLINDER STUD BOLT B 2
21 [90208-LA73-0000  |CG200-A7K ¥ gl 4 5 s 44 GASKET, CRANKCASE 1
22 [10009-LA73-0003  |CG200-A/K¥ Atk G HNIRE E ABSORBER SLEEVE 2
23 |1212B-MA76-000085 |CG2507K ¥4 72 il 4145 (8805) LEFT CRANKCASE BLOCK 1
24 [12103-1008-0000  |CG125D$44k Fi POSITION PLATE 1
25 |B166740A06001270B |GB16674/EHAZHEM6 X 12 (%) BOLT M6X12 1
26 |15108-1008-0000  |CG125D™ #4244 STOP PLATE, CAMSHAFT 1
27 [B057830006001270B |GB5783WEKEM6 X 12 (F14%) BOLT M6X12 1
28 [90301-1006-0000  |CB125/Ifu b i i 14 X 28 X 7 (T M) OTL-SEAL 14X28X7 1
29 [92102-1008-0001  |CG125D 5 jsh & (4:3%) BEARING 1
30 [1431B-1006-0000  |[CB125fIHL ikt M4 & STRAINER, OIL FILTER 1
31 [14221-1006-0000  [CB125FEIHL IHh 3 ik o] s SPRING, OIL FILTER STRAINER | 1
32 [90101-20350000300 [CB125%%.1 7 2% 0JE I35 X 3 GRkLR) 0-RING 35X3 1 {i %% CRANKCASE
33 [11230-1006-00000W |CB125[H17<.1 7% 3 (M ALSlAL) COVER, VALVE CHAMBER 1
34 |B166740A06002570B |GB16674/NEUEMEM6 X 25 (F4E) BOLT M6 X 25 1
35 |1213B-MA95-0000  |CG250 L4 A4 & PRESSING PIN BODY ASSY 1
36 [93301-71242020000 |CG125D IS FEEREA B 12. 4 X 2X 20 WASHER 12.4X2X20 1
37 [91103-1008-00000X |CG125D IR ZE (2% F4E) OIL DRAIN PLUG 1
38 [90302-1008-0000  |CG125D i fhiids34 X 50 X 7 (T H5IK) OIL-SEAL 34X50X7 1
39 [92102-00000062027 | 47K (62027) BEARING (62027) 1
40 |10009-LA73-0001  |CG200-AK A ZE AR HALRE £ ABSORBER SLEEVE 2
41 |B166740A06007070X |GB16674/MEIZHEM6 X 70 (2% F14¥) BOLT M6X70 1
42 |B166740A06010070X |GB16674 /M IZHEM6 X 100 (2% F14F) BOLT M6X 100 1
43 |B166740A06005070X |GB16674 /M IZHEM6 X 50 (2% F14F) BOLT M6X 50 7
44 |B166740A06006070X |GB16674/MEIZHEM6 X 60 (3£ F14¢) BOLT M6X 60 1
45




SE n:ll:l[ gAQ“%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

il B AT AL /5 2 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

T2 wm cearr coney 4% (CHINESE DESCRIPTION) AR ( ENGLISH DESCRIPTION) %T% g’\ff“m

—

1320B-MA76-0100  |CG2507K ¥ H il iEAT 3 E (37 2 %4KU324118) CRANKSHAFT CONNECTING-ROD ASSY
91601-1008-0000  |CG125D}- |5 425 X 14 X 4 SEMICIRCULAR KEY
92102-0063-28X1P5 |%i7& (63/28X1P5) BEARING (63/28X1P5)
92102-0063-28-1RS |%fli7& (63/28-1RS) BEARING (63/28-1RS)
13222-1008-0000  |CG125DH fh IE I E5h ke HUB DUMP_CHAIN SPROCKET
13220-MAT6-0100  |co2s0skt e & OBk, B, Eah) sz igkuszaiis [CONNECTING ROD COMP 3
13103-1067-0000  |LY200{F JE¥F— PISTON RING 1
13104-L067-0000  |LY2003% S£3F — PISTON RING 2
13120-1067-0000  |LY2005¥F 414 OTL RING ASSY
1310A-1.067-0200  |LY2003F5 FE 3R s bk (— R4S PISTON RING COMP
91401-L067-0000  |LY2007% Ze4 148l CHECK RING, PISTON PIN
13102-1.A51-0000  |SB2003F5 FE 44 wnm PR PISTON o o~ ~p s
13101-MA95-0000 | CG250% & (TR i Al AL VWVWW . ST AUl U

91106-1008-0000  [CG125DRE ML 2B 4B HEM10 X 36 BOLT M10X36

© || |o || [ |t

—
S}

—
—

—
)

w

._‘C:N._‘._‘._‘._‘._.._‘._‘._‘._‘._‘

o~

w

o

3

©

©

Do
=

o

)
)

Do
w

)
=

Do
31

)
o>

0 3 A 0/
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

)
3

o
@

o
©

w
IS

w

w
£

w
@

w
=

w
o

w
>

w [w
o [

w
©

o
o

-~
o

i
1)

o~
w

=
~

o~
@




ONE-STOP PARTS SOLUTION
BB OE0EN)

FEFHLH] TRANSMISSION MECHANISM

To% 4i#5% (PART CODE) A% (CHINESE DESCRIPTION) YELAFR ( ENGLISH DESCRIPTION) %‘T% Mf'm
1 193301-61521025000 |CB125F: 4l iE M 15.2X1X 25 WASHER 15.2X1X25 1

2 |23222-LA73-0002  |CG200-A7K ¥ L hh2k thi%e GEAR M-2 1

3 123222-LA73-0005  |CG200-AZK¥A EhhoRY hide GEAR M-5 1

4 [23223-1006-0000  |CBI25[HU#ERRIE17. 3(20) X 1. 6X 26 WASHER 3

5 191402-D002-0100  |70J5Zh%l#4RE ¢ 18.5X1.2X ¢22. 1 CIRCLI ¢18.5X1.2X $22.1 | 3

6 |23222-LA73-0004  |CG200-A7K ¥ LAk ki %e GEAR M-4 1

7 123222-LA73-0003  |CG200-AZK¥A 3RS k% GEAR M-3 1

8 [23221-LA73-0000  |CG200-AZK A 4l kil TRANSMISSION MAIN SHAFT | 1

9 [93301-62020527000 |CB125F:fill L2 ME 20. 2X0.5X27 WASHER 20. 2X0.5X27 1

10 |23231-1008-0000  |CG125DF:Hilikezh ikt 414 FINAL SHAFT 1

11 |93301-61521030000 |CB1258 4l k- #EH M 15.2X1X30 WASHER 15. 2X 1X30 1

12 [23248-1008-0000  |CG125DE! il j5 Shit b kit P (G271 N | S ) A
13 [23203-1008-0003 | CG125DEAE ke 1 £ VVVMMVLOC AL UUCT T
14 193301-51650524000 |CG125DE - HEH M 16.5X0.5X24 WASHER 16.5X0.5X24 2

15 [23242-LA73-0001  |CG200-A/K¥ Bl RS ik GEAR C-1 1

16 [23203-1006-0001  |CBI25/HIEIE 1R e it 22 GEAR BUSH 1

17 |23242-1A73-0003  |CG200-A/K¥ Bl h3 ks thike GEAR C-3 1

18 [23242-1A73-0004  |CG200-A/K¥ Bl haks ik GEAR C—4 1

19 |23241-1008-0000  |CG125D—1#FA% &l it TRANSMISSION COUNTER SHAFT | 1

20 |23242-LA73-0005  |CG200-A/K¥ Bl h5kS ik GEAR C-5 1

21 |23242-LA73-0002  |CG200-A/K¥ Bl h2k thike GEAR C-2 1

22 [93301-52001027000 |CG125Dg 4l - HERE 20X 1X 27 WASHER 20X 1X27 1

23 [23401-1008-0008  |CG125DE:Bh5E%E (428. 15) DRIVE SPROCKET 1

24 123402-1006-0000  |CB125 i 3= B B 56 [ 5 Bt FIXING PLATE, DRIVE SPROCKET| 1

25 |B057830006001070B |GB57834ZAEM6 X 10 (F14F) BOLT M6X10 2

26 [93301-51211018000 |CG125D /5 Bl # M 12. 1 X 1X 18 WASHER 12.1X1X18 IR
27 |B0089401160000000 |GB894. 11i[& 16 CIRCLIP 16 1

28 [2112B-1008-0000  |CG125D#E FHZH & GUIDE PLATE ASS. 1

29 [21119-1008-0000 CG125D 8 Bhilkie pif SPRING, KICK STARTING RATCHET WHEEL 1

30 [93301-51611024000 |CG125D )3 Zh4i £ M 16. 1 X 1X 24 WASHER 16.1X1X24 1

31 |21118-1008-0000  |CG125DJE Bkt STARTING RATCHET 1

32 |91402-1008-0000  |CG125DJE it E4 e & 18. 5X 1. 2X $22.4 |CIRCLT $18.5X1.2X $22.4 | 1

33 [93301-62000527000 |CG125 3 Bhiihi#4E20 X 0. 5X 27 WASHER 20X 0.5X27 1

34 |21117-1008-0000  |CG125DJE B ¥kt GEAR, KICK STARTER 1

35 [21107-1008-0001  |CG125D )3 Bhitsdh Gt e ATL: 60) 22 A4 PIVOT, KICK STARTING SHAFT | 1

36 [21104-1008-0000  |CG125D & Z il i 35 Jia SEAT, SPRING, KICK STARTING SHAFT | [

37 |121106-1008-0000  |CG125D )& #h % & 4o 5 3% RETURN SPRING, KICK STARTING SHAFT |

38 |21111-1008-0000  |CG125DJE Zflkh#r COLLAPSIBLE 1

39 193301-51611030000 |CG125D 5 B4 8 16. 1 X 1X 30 WASHER 16. 1X 1X30 1| B
40 |23220-LA73-0000  |CG200-A/K ¥ FHhdl & MAIN SHAFT, TRANSMISSION| 1

41 |23240-LA73-0000  |CG200-A/KA-1#REIH4H & COUTERSHAFT TRANSMISSION| 1

42 |23200-LA73-0100  |CG200-AZK YA~ 143 @b ZH 4 () %h 14 7mm) TRANSMISSION MAIN, COUNTER SHAFT | 1

43 |21100-1008-0202  |CG125D /i b Ab il (Ghdt YEAFL: 60 2% F9%%)  |KICK STARTING SHAFT ASSEMBLY | 1

44 {21200-1008-0009  |CG125D /3 BIAT & 4E (QD-9) START-UP_BAR COMP 1

45

Bl

TRANSMISSION MECHANISM




ONE-STOP PARTS SOLUTION

- S8H0OGEOESO

AFE LM GEARSHIFT MECHANISM

B2 sm coarr coo> H3C4&# (CHINESE DESCRIPTION) ﬁ)l)rgggn’(;gglsxq
1 |B0089401120000000 |GB894. 1124 12 CIRCLIP 12

Hm
QTY
1
2 [24303-1008-0000  |CG125D kR 315 SPRING, GEARSHIFT PLATE | 1
3 124319-1008-0000  |CG125DHRIHT (LA EFFEY) GEARSHIFT PLATE 1
4 [24301-LA73-01000C |CG200-AK¥A ekt 20 & CHEYHEHAY F4%)  [GEARSHIFT SHAFT COMP 1
5 124302-1008-0000  |CG125DHRY [l fir 3 RETURN SPRING 1
6 [93301-51400520000 |CB125H4A i 48 14 X 0. 5X 20 WASHER 14X 0. 5X 20 2
7 [B0089401140000000 |GB894. 144[& 14 CIRCLIP 14 1
8 |24300-LA73-01000C [CG200-AZK ¥ ks fif (AR IEHA A %)  |GEARSHIFT LEVER COMP 1
9 |B057830006002070G |GB5783EARM6 X 20 (11%%) BOLT M6 X 20 1
10 |24400-1008-0016  |CG125DAF 4 kR 4 (BT-16) GEARSHIFT SHAFT 1
11 |24107-1006-0000  |CB1251#% X il SHAFT , GEARSHIFT FORK 1
12 [24104-1006-0000  |CB125IEN AT 3% X  n g ARJCHT FORK CQUNIERSHAFTILL jm som
13 [24106-1006-0000 | CBL25/ LR X WWW s 8dtUDEM
14 [24105-1006-0000  |CB125E 4l £ 3k X LEFT FORK, COUNTERSHAFT | 1
15 [91126-1008-00000B |CG125DF1 /2 b % [H A% (F1%%) BOLT 1
16 [B0009300060000000 |GBI3Hi#k6 WASHER ¢ 6 1
17 [24202-1008-0600  |CG125DFi st (HASTEIAAY) STOPPING PLATE 1
18 [B0011901040100000 |GB119. 1444 X 10 PIN 4X 10 1
19 [24213-LA73-0700  |C6200-AK¥A o A5 (RSB RS 44 5 (5 3fsk) [GEARSHIFT DRUM 1
20 [9115B-]202-0000 | AEHE (R4 CG150DME R RIRET 4 A SCREW 2
21 [88031-1008-310045 |cG125D-3#44 %43 (WL FikfiEFF L:450) #1003 [GEARSHIFT SWITCH COMP 1
22 [24304-1006-0000  |CBI125 17 fir b i 5 SPRING , LOCATING PLATE 1
23 |2434A-1008-0100  |cG125D5E RrbR4 ¢ (K FE B RS IR FFR & F R4 ARG RD)  |LOCATING PLATE ASSY 1
24 [91115-1008-00000B |CG125DAS A s MAR WS4 CHAYYEF RS %) [BOLT FIXING PLATE 1
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

AF5E WM GEARSHIFT MECHANISM




ONE-STOP PARTS SOLUTION
BB OE0EN)

i LA B MAGNETO COMP

No.

%55 (PART CODE)

HiI3 &K (CHINESE DESCRIPTION)

FEIX4HR ( ENGLISH
DESCRIPTION)

& YERBUAR
K

—

82130-1008-0104

CG125DHE AL T 414 (12V8HE A s il B & 42)

ROTOR ASSY, MAGNETO

82120-1008-120043

CGL25DREHINLE UL (SEELH 12V A PSR A L1:430) #0021

STATOR ASSY, MAGNETO

B057830005001670B

GB5783MZAEM5 X 16 (F4E)

BOLT M5X16

B057830005002570B

GB5783MZAEM5 X 25 (I £E)

BOLT M5X25

91197-1008-00000C

CG 125D £ &5 2% S5 Bl R ETMB X 18 (R 4¢)

BOLT M8X18

82130-1008-0101

CG125DRE AL T 214 (12V8HR Al s 5 48)

ROTOR ASSY, MAGNETO

21300-LA73-0000

CG200-A7ZK ¥ i bk B 7 251 (BEye=X)

ASSEMBLY, OVERRUNNING CLUTCH

ngwmgggg

© || |o || [ |t

—
S}

—
—

12

WWwW.Se€act

@y

(D

TEF LA R MAGNETO COMP

10



2 AL

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B ELECTRIC STARTING MECHANISM

T2 wm cearr coney &R (CHINESE DESCRIPTION) ﬁ%gggﬂf;gg““ %! &i;tf.m

TY
82200-MA76-01025|cc2507k % i3 2 tbLiss (HLEESS05 HL#E8805 5 AR #:481:510) 1
21402-1008-0100  |CG125D-28 XUk thi il SHAFT, REDUCTTON 1

4
1
1
1

93301-51050518000 [CG125DXUEE i #4 [ 10. 5X 0. 5X 18 WASHER 10.5X0.5X 18
2140A-1008-0103  [CG125D-28 XUk ik 414 (—) Wi SR GEAR, REDUCTION, 1
21401-1008-1200 CGL25D-5# ML FE(INIE —) & IR % GEAR, REDUCTION, 2
2142A-LA73-0100 CG200-A/kifi-2#i8 B A B 4L & (I AL AR ) PLATE GEAR ASSY

=== . .
M,_ouooo\10>|mu>wt\:>—‘

-]
=
<
)]
(qv]
Q)
@)
C
@y
D

vV

o~

w

o

17
18
19
20
21
22
23
24
25
26
27

2 LA B

gg ELECTRIC STARTING MECHANISM

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45




SE IIIZII:IE ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

F 3844 ELECTRIC

4i#% (PART CODE) HiI3 &K (CHINESE DESCRIPTION)

=
o

FEXALH ( ENGLISH ¥k | ZYEREMAR
DESCRIPTION) QTY K

81100-1008-000050 |7 K AIMGO3B L:500 IGNITION COIL 1
81200-1008-0000 | sk #5MD125-3B C.D. 1
83100-1008-010020 | #& At ifi . 2SMT12V8-ZS05B RECTIFIER
82290-1049-000016 |4 1 #3MQJ10-ZS01A RELAY

3

vy pu
Z|S|e|o|~|o o |e [w |t [—]

— =

—

—
)

-]
=
<
)]
(qv]
Q)
@)
C
(@)
D

vV

o~

o

o

-

©

©

Do
=

o
—

)
)

Do
w

)
=

[\
3]

[\
o>

[
3

B 28 ELECTRIC

[\
@

[\
©

w
IS

w
—

w
0

w
@

w
~

w
[l

w
>

w [w
o [

w
©

o
o

-~
o

i
1)

o~
w

=
~

o~
@




SE I]:II:IE ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

RS FIEFR 245 EXHAUST GAS RECIRCULATION SYSTEM

3| s coase cooe H3C4&# (CHINESE DESCRIPTION) ﬁ)l)rgggn’(;gglsxq %T% Mf“m
1 [16156-1008-0100  |CG125D /K %S JE AR IE B 11 (14X9X400) |CONNECTING PIPE 1
2 |16157-1008-0000  |CG125D iK% jEas i B ey 1814 HOOP 2
3 [16160-1008-0000  |CG125D k= JEAEHME SEC. ATR BOX VALVE 1
4 |16156-1008-0000  |CG125D—IRZEJEAIERERE 1 (14X 9X230(35)) |CONNECTING PIPE 1
5 |16157-1008-0100  |CG125D k& JEAER A K8 15. 3 HOOP 1
6 [18090-J034-0001  |CG150DZ 3R (iR IRE) GAS PUMP 1
7 |1809B-1008-04000Y |CG125D-5#E SR 414 Rk B TRON PIPE 1
8 |B166740A06001670X |GB16674/M#LHEKEM6 X 16 (22 FH4E) BOLT M6X 16 2
9 [90268-DA80-0000  |PWTORR S IG I 4RIk PAPER GASKET 1
10 [18110-LA66-0000  |CG200-ABE A IR 41 1 (300) RUBBER PIPE 1
11 |18097-1008-0000  |CGI25DE MG 1 K CLAMP 2
12 [18092-LA66-0000  |CG200-ABESIEH IR 1 (300) wnrn ARUBBER PIRE o o v allA N amm
13 [18097-1008-0100 | CGL25DB L HRFREE I 4 MV.oOCAUUDCITTI
14 {18092-1008-0103  |CG125DFR “TAEI MR E 11 -44 (b 9X & 4 X 420) |RUBBER PIPE 1
15 [18110-1008-0103  |CG125DE YGIFARIR 4L 1E 11 4% (69X $4X 420) |RUBBER PIPE 1
16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AR RA
EXHAUST GAS RECIRCULATION SYSTEM

7K ¥ K4 WATER COOLING SYSTEM

13



ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B9\ m earr cooey 3047 (CHINESE DESCRIPTION) ﬁﬁﬁgggﬁggm %‘s g’}f‘m
1 [19520-1A20-0000  |SBI257K & 4 i CLIP 6
2 [19226-1A20-0009  |SB1254m /K (13X 20X 500) WATER PIPE 1
3 |19226-1A20-0001  |SB125%# /K4 (13X 20X 200) WATER PIPE 1
4 [1910B-1A20-0100  |SB125% 1R 4L (J et ) 11 :Fos COOLING FAN ASSY 1
5 [B008230005000820X |GB823WREIMS X 8 (24 (1%E) SCREW M5X8 4
6 [19200-1A20-0600  |SB1257/K#4 % (5274 FH) SBSX-07# WATER COOLER 1
7 [1925A-TA20-0000  |SBI25#MHIT 56 SWITCH THERMISTOR 1
8 [91404-1A20-0000  |SB125/MiE¥F /K K& CLIP , WATER PIPE 2
9 [19207-1A20-0002 SBI257EFR K4 (3. 5X 7. 5X600) SMALL CTRCULATING FEEDING PIPE | 1
10 [19226-1A20-0009  |SB125% /K4 (13 X 20 X 500) WATER PIPE 1
11 [19002-1A20-0002  |SB1257KZEM 46 (Z46 %) ANE WHEEL WATER PUMP 1
12 [19003-TA20-0000  |SB1257KZE M54 GASKET, VANE WHEEL WATER PUMP | 1
13 |1901B-1A20-0000  |SBI125HLI# B & MECHANISM SEAL ASSY 1
14 [90326-1024-0000 _|CHI257K 52t 12X 20 X 5 AEMHLIR) v o R R APL B 0~ 1 1A
15 [92102-00000006901 [ifi & (6901) VVVMNe @ AU
16 [19004-TA20-0000  |SB125/K %4 SHAFT , WATER PUMP 1
17 192102-00000006000 |47 (6000) BEARING (6000) 1
18 |B0089302260000000 |GB893. 24426 CIRCLIP 26 1
19 |B166740A06001670X |GB16674/MEI2HEME X 16 (24 A %EE) BOLT M6X 16 3
20 |19206-1024-0000  |CH1257K A% ko SENSER, WATER COOLER 1
21 |90101-30148000190 |CH1255 i 230/ P 14. 8 X 1. 9 (GiARJK) 0-RING 14.8X%1.9 1
22 [1924B-1024-0001  |CH125%7iR #3204 (GRA% I HoiA) THERMOSTAT ASS. 1
23 [19220-1A20-0001  [SBI12574 i %5 (JAuilith I14%) THERMOSTAT COVER 1
24 [1921B-1A20-0001  |SB125% 7 & 4h5e 4l & (A4 1140) CASE , THERMOSTAT 1
25 |19210-TA20-0001  [SB125M /K4 WATER TANK 1
26 |19211-TA20-0000  [SB125f /K B (8 X 12 X 300) PIPE 1
27 |91404-TA20-0100  [SB125I/KfES KA R CLIP , WATER PIPE 2
28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

KA FAF
WATER COOLING SYSTEM

14



